ROD-14-005

Attachment A

California Regional Water Quality Control Board (Order
R5-2016-0010, NPDES No. CA0085316)



CALIFORNIA REGIONAL WATER QUALITY CONTROL BOARD
CENTRAL VALLEY REGION
11020 Sun Center Drive, #200 Rancho Cordova, California 95670-6114

Phone (916) 464-3291 « Fax (916) 464-4645
http://www.waterboards.ca.gov/centralvalley

ORDER R5-2016-0010
NPDES NO. CA0085316

WASTE DISCHARGE REQUIREMENTS
FOR THE
CITY OF TURLOCK REGIONAL WATER QUALITY CONTROL FACILITY AND THE
CITY OF MODESTO WATER QUALITY CONTROL FACILITY
STANISLAUS COUNTY

The following Dischargers are subject to waste discharge requirements (WDR’s) set forth in this
Order:

Table 1. Discharger Information

Discharger City of Turlock City of Modesto
[...]
14.2 million gallons per day (MGD),
average dry weather flow"

14.9 MGD average dry weather flow”

Facility Design Flow

20 MGD, average dry weather flow

14.9 MGD average dry weather flow

Watershed

Middle San Joaquin — Lower
Merced — Lower Stanislaus

Middle San Joaquin — Lower Merced
— Lower Stanislaus

1

Although a flow of up to 25.4 MGD is supported by the Antidegradation Analysis, this Order limits the flow to

14.2 MGD (see sections IV.B.2, IV.C.2.c, and IV.D.4 of this Fact Sheet for additional information).

2 Although a flow of up to 27.3 MGD is supported by the Antidegradation Analysis, this Order limits the flow to

14.9 MGD (see sections IV.B.2, IV.C.2.c, and 1V.D.4 of this Fact Sheet for additional information).

ATTACHMENT F — FACT SHEET




City of Turlock Regional Water Quality Control Facility ORDER R5-2016-0010

City of Modesto Water Quality Control Facility NPDES NO. CA0085316
Receiving Water Delta-Mendota Canal Delta-Mendota Canal
Receiving Water Type Inland Surface Water Inland Surface Water

A. The City of Turlock owns and operates the City of Turlock, Regional Water Quality Control
Facility (RWQCF), a POTW. The City of Modesto owns and operates the City of Modesto,
Water Quality Control Facility (WQCF), a POTW. Together, the City of Turlock and the City of
Modesto are hereinafter referred to as the Discharger and the City of Turlock RWQCF and
the City of Modesto WQCF are hereinafter referred to as the Facilities.

For the purposes of this Order, references to the “discharger” or “permittee” in applicable
federal and state laws, regulations, plans, or policy are held to be equivalent to references to
the Discharger herein.

B. The City of Turlock and the City of Modesto propose to discharge treated wastewater from a
common outfall to the Delta-Mendota Canal, a water of the United States, within the Middle
San Joaquin — Lower Merced — Lower Stanislaus watershed. The discharges to the Delta-
Mendota Canal have not been previously regulated by waste discharge requirements
(WDR’s) or a National Pollutant Discharge Elimination System (NPDES) permit. Attachment B
provides a map of the area around the Facility. Attachment C provides a flow schematic of the
Facility.

Prior to making any change in the point of discharge, place of use, or purpose of use of
treated wastewater that results in a decrease of flow in any portion of a watercourse, the
Discharger must file a petition with the State Water Board, Division of Water Rights, and
receive approval for such a change. The State Water Board retains the jurisdictional authority
to enforce such requirements under Water Code section 1211. The Cities of Turlock and
Modesto have submitted a Water Code Section 1211 wastewater change petition to the State
Water Board for approval to divert their discharges from the San Joaquin River.

C. The City of Turlock filed a report of waste discharge (ROWD) and submitted an application for
the issuance of new WDR’s and NPDES permit on 26 June 2015. The application was
deemed complete on 13 August 2015.

D. The City of Modesto filed a ROWD and submitted an application for the issuance of new
WDR’s and NPDES permit on 22 June 2015. The application was deemed complete on
3 September 2015.

Il. FACILITY DESCRIPTION

The City of Turlock RWQCF provides sewerage services to the City of Turlock and the community
service districts of Denair and Keyes, and receives up to 2 MGD of primary treated effluent from
the City of Ceres. The City of Turlock RWQCF serves a population of approximately 88,000 and
12 significant industrial users (SIU’s). The design average dry weather flow capacity of the City of
Turlock RWQCF is 20 MGD.

The City of Modesto WQCF provides sewerage services to the City of Modesto, the community of
Empire, and a portion of the City of Ceres, serving a population of approximately 256,000. In
addition to domestic wastewater, the City of Modesto operates a pretreatment program that has
issued 17 liquid waste hauler permits, two groundwater clean-up permits, and 50 industrial
wastewater permits. The City of Modesto is currently constructing their Phase 2 upgrade and
expansion project to increase the tertiary treatment capacity of the WQCF from 2.3 MGD to

14.9 MGD (see section II.E for additional information).

The Cities of Turlock and Modesto and the Del Puerto Water District (DPWD) are the partner
agencies for the North Valley Regional Recycled Water Program (NVRRWP). The NVRRWP
proposes to introduce and convey, on a space availability basis, up to 59,000 acre-feet per year

ATTACHMENT F — FACT SHEET F-4



City of Turlock Regional Water Quality Control Facility ORDER R5-2016-0010
City of Modesto Water Quality Control Facility NPDES NO. CA0085316

(AFY) (approximately 52.7 MGD at build out) of tertiary treated recycled water from the City of
Turlock RWQCF and City of Modesto WQCF via a pipeline to the Delta-Mendota Canal, where it
will be beneficially reused as a result of DPWD’s diversions from the Delta-Mendota Canal at
locations downstream of the outfall. The United States Bureau of Reclamation (USBR) operates
the Delta-Mendota Canal in coordination with other agencies and downstream water users.

A. Description of Wastewater and Biosolids Treatment and Controls

1. NVRRWP Facilities. The purpose of the NVRRWP project is to address water supply
shortages within the DPWD service area on the west side of the San Joaquin River in
San Joaquin, Stanislaus and Merced Counties, south of the Sacramento-San Joaquin
River Delta, and south of Delta (SOD) Central Valley Project Improvement Act (CVPIA)-
designated Refuges. The NVRRWP facilities will consist of a pipeline from the City of
Turlock RWQCF conveying recycled water to the City of Modesto WQCF, and
transmission facilities, including the new pump station plant upgrades, and all necessary
transmission pipelines to transmit and deliver recycled water from City of Modesto
WQCF to a new combined outfall to the Delta-Mendota Canal. See section Il.E of this
Fact Sheet for additional information.

2. City of Turlock RWQCF. The treatment system at the City of Turlock RWQCF is
designed to treat an average dry weather flow of 20 MGD; however, current average
flows to the facility are approximately 10.3 MGD. Preliminary and primary treatment
consists of influent screening, grit removal, and primary floatation. Secondary treatment
consists of activated biofiltration for biochemical oxygen demand (BOD) and total
suspended solids (TSS) reduction and nitrification, and secondary clarification. Tertiary
treatment consists of high rate clarification with chemical addition and cloth disk filters.
Disinfection is achieved with chlorination with dechlorination using sodium bisulfite. The
City of Turlock RWQCF provides up to 2 MGD of recycled water for cooling purposes to
the Walnut Energy Center, a 250 megawatt (MW) gas-fired cogeneration facility owned
by Turlock Irrigation District. The City of Turlock RWQCF also provides an average of
100,000 gallons per day (gpd) of recycled water for turf irrigation to Pedretti Park, a
20-acre regional sports complex owned by the City of Turlock. The City of Turlock
RWQCF currently discharges to the San Joaquin River.

Solids handling consists of gravity belt thickener, anaerobic digestion, sludge drying
beds, and beneficial reuse of biosolids via land application to farmland and co-compost
for public distribution.

Order R5-2015-0027 (NPDES Permit No. CA0078948) regulates the City of Turlock’s
discharge to the San Joaquin River and also includes recycling specifications,
groundwater limitations, emergency storage basin operating requirements, pretreatment
requirements, and sludge/biosolids treatment or discharge specifications. This Order only
regulates the discharge from the City of Turlock RWQCF to the Delta-Mendota Canal
and does not duplicate the requirements in Order R5-2015-0027.

3. City of Modesto WQCF. The treatment system at the City of Modesto WQCF consists of
two separate primary and secondary treatment facilities. The primary treatment plant
consists of screening, grit removal, and primary clarification. Sludge from the clarifiers is
transferred to thickeners, then processed and stabilized through anaerobic digesters.
Digested sludge is transferred to holding tanks where it is periodically drawn to unlined
drying beds, with supernatant flows routed to the septage disposal station for blending
with influent wastewater. The City of Modesto applies the stabilized sludge as a sall
amendment on their 2,526 acre ranch, which is regulated by separate WDR
Order 94-030.

ATTACHMENT F — FACT SHEET F-5



City of Turlock Regional Water Quality Control Facility ORDER R5-2016-0010
City of Modesto Water Quality Control Facility NPDES NO. CA0085316

After clarification, primary effluent is directed to the secondary treatment facility, where
approximately half of the primary effluent receives treatment with fixed film reactors and
then is combined with primary effluent in an aerated recirculation channel. Flow in the
recirculation channel is then distributed to three parallel facultative ponds for further
treatment, and then transferred to one of two storage ponds before being discharged or
applied to the City’s 2,525-acre ranch at agronomic rates.

The City of Modesto is in the process of upgrading the Facility by constructing a two-step
membrane bioreactor (MBR) process that includes an aerated activated sludge process
and a membrane separation process. An oxidation ditch provides activated sludge
biological treatment, reducing BOD and providing nitrogen removal (i.e.,
nitrification/denitrification). Ultraviolet light (UV) radiation disinfects the filtered
wastewater prior to storage or discharge. Phase 1A construction of the tertiary treatment
facilities (2.3 MGD) was completed on 1 July 2010. Phase 2, which provides a tertiary
treatment capacity of 14.9 MGD was completed in July 2015 and testing is currently
underway. Phases 3 — 5 are planned for the future with a full build-out treatment capacity
of 27.3 MGD (see section II.E of this Fact Sheet). The City of Modesto WQCF currently
discharges to the San Joaquin River.

Since 1999, the City of Modesto has been separating cannery wastes from the domestic
wastewater. A separate 60-inch outfall transports cannery wastewaters to the ranch land
located next to the secondary-level treatment facility. The cannery wastewater is applied
directly to the ranch land at agronomic rates during the canning season (July-
September). Land application of cannery and secondary wastewaters to the ranch land
is regulated by separate WDR Order 99-112.

Order R5-2012-0031 regulates the City of Modesto’s discharge to the San Joaquin River
and also includes pretreatment requirements. This Order only regulates the discharge
from the City of Modesto WQCF to the Delta-Mendota Canal and does not duplicate the
requirements in Orders 94-030, 99-112, or R5-2015-0031.

B. Discharge Points and Receiving Waters

1. The City of Turlock RWQCEF is located in Section 21, T5S, R10E, MDB&M, as shown in
Attachment B, a part of this Order.

2. The City of Modesto WQCEF is located in Section 4, T5S, R8E, MDB&M, as shown in
Attachment B, a part of this Order.

3. Treated municipal wastewater from the City of Turlock RWQCF and the City of Modesto
WQCF will be discharged at Discharge Point 002 to the Delta-Mendota Canal, a water of
the United States, at a point latitude 37° 29’ 37” N and longitude 121° 11" 40” W.

C. Summary of Existing Requirements and Self-Monitoring Report (SMR) Data

This section is not applicable as this is a new permit for discharges to the Delta-Mendota
Canal from the City of Turlock RWQCF and City of Modesto WQCF.

D. Compliance Summary

This section is not applicable as this is a new permit for discharges to the Delta-Mendota
Canal from the City of Turlock RWQCF and City of Modesto WQCF.

E. Planned Changes

1. The NVRRWP partner agencies propose to implement a regional solution to address
water supply shortages in DPWD’s service area on the west side of the San Joaquin
River and in San Joaquin, Stanislaus, and Merced Counties, south off the Sacramento-
San Joaquin Delta, and south of Delta Central Valley Project Improvement Act-

ATTACHMENT F — FACT SHEET F-6



City of Turlock Regional Water Quality Control Facility ORDER R5-2016-0010
City of Modesto Water Quality Control Facility NPDES NO. CA0085316

designated Refuges. The project would deliver up to 59,000 AFY of recycled water
produced by the Cities of Turlock and Modesto via the Delta-Mendota Canal. In the
January 2015 Draft Environmental Impact Report/Statement, the NVRRWP identified two
alternatives that use different pipeline alignments to convey water to the Delta-Mendota
Canal. The preferred alignment is the Combined Alignment Alternative, which includes
the City of Turlock constructing a pipeline from the City of Turlock RWQCF to the City of
Modesto WQCF, and the City of Modesto constructing transmission facilities, including
new pump station upgrades, and all necessary transmission pipelines to transmit and
deliver recycled water from the City of Modesto WQCF to the Delta-Mendota Canal. The
schedule for the project is uncertain and is dependent on negotiations with other
interested parties and obtaining the necessary approvals.

2. The City of Turlock expects flows to the Facility to increase to 25.4 MGD due to growth
by 2045. Therefore, the City of Turlock is planning to expand the treatment capacity of
the RWQCF as needed to accommodate growth in the service area. However, current
average flows are approximately 10.3 MGD and an expansion is not expected to be
necessary during the term of this Order.

3. The City of Modesto is in the process of upgrading and expanding the WQCF by
constructing a two-step MBR process that includes an aerated activated sludge process
and a membrane separation process. Phase 1A construction of the tertiary treatment
facilities (2.3 MGD) was completed on 1 July 2010. Phase 2, which expands the tertiary
treatment capacity of the Modesto WQCF to 14.9 MGD was completed in July 2015 and
testing is currently underway. Phase 3 would increase the tertiary treatment capacity to
19.1 MGD, and full build out (Phases 4-5) would increase the tertiary treatment capacity
of 27.3 MGD. There is no specific time frame for initiation of Phase 3, which will depend
on population growth in the service area.

APPLICABLE PLANS, POLICIES, AND REGULATIONS

The requirements contained in this Order are based on the requirements and authorities described
in this section.

A.

Legal Authorities

This Order serves as WDR’s pursuant to article 4, chapter 4, division 7 of the California Water
Code (commencing with section 13260). This Order is also issued pursuant to section 402 of
the federal Clean Water Act (CWA) and implementing regulations adopted by the U.S. EPA
and chapter 5.5, division 7 of the Water Code (commencing with section 13370). It shall serve
as an NPDES permit for point source discharges from this Facility to surface waters.

California Environmental Quality Act (CEQA)

Under Water Code section 13389, this action to adopt an NPDES permit is exempt from the
provisions of Chapter 3 of CEQA, (commencing with section 21100) of Division 13 of the
Public Resources Code.

The City of Modesto is the CEQA lead agency and USBR is the NEPA lead agency. The City
of Modesto and USBR prepared the Environmental Impact Report/Environmental Impact
Statement (EIR/EIS) for the NVRRWP project. The Draft EIR/EIS was issued in January 2015
and the Final EIR/EIS was issued in June 2015.

State and Federal Laws, Regulations, Policies, and Plans

1. Water Quality Control Plan. Requirements of this Order specifically implement the
applicable Water Quality Control Plans.

ATTACHMENT F — FACT SHEET F-7



City of Turlock Regional Water Quality Control Facility ORDER R5-2016-0010
City of Modesto Water Quality Control Facility NPDES NO. CA0085316

a. Basin Plan. The Central Valley Water Board adopted a Water Quality Control Plan